
* Indicates items included in set Page 1 of 1

  M
O

D
EL

 

ITEM PARTS No. DESCRIPTION Q'TY SIZE MATERIAL NOTES

1 200 201 160 CASING 1 (STH-100) AC

2 200 201 250 CASING COVER(TSURUMI LOGO) 1 AC

3 200 210 500 IMPELLER 1 HiCr

4 200 210 510 INNER CASING / VOLUTE 1 FC

5 1021-007N LINER / WEAR PLATE 1 Est. OD=5.13"   ID=3.5" SUS

6 821-008 MECHANICAL SEAL 1 SIC

7 1001-013A SUCTION FLANGE w/ NPT 1 4" NPT ADC

8 1021-038A FITTING PIPE / NIPPLE (2) 4 " NPT MALE x 2.5" SGP

10 501-022 O-RING  (2) P-24 (3.5) NBR

11 501-021 PLUG w/ O-RING 2 7/8 inch Dia thread portion RESIN / NBR Includes ITEM# 10

12 122-030-13 O-RING (1) (P-30) NBR

13 200 500 110 PRIMING PLUG ASSY w/ O-RING 1 1 1/2 inch thread RESIN / NBR Includes ITEM# 12

14 1001-015 CHECK VALVE 1 NBR+SPC

15 821-017 O-RING (CASING) 1 (G-240) 5.7 NBR

16 200 800 240 O-RING (VOLUTE) 1 (W1517-46) NBR

17 501-003 BOLT 4 M10×30L (SW) SWCH

18 203 000 470 FLANGE BOLT 4 UNC3/8×45L

19 1021-026 SEAL PACKING 4 10.2-20-3.0  1021-026A = AL

20 821-034 SNAP PIN 2 Est. 2"   (f12) SWCH

21 821-014 RIVET 2 Est. 2 3/8" SWCH

22 821-013 COVER BOLT 2 M16x3L (1/2") SS

23 821-016 CASING COVER HOLDER 2 FC

24 821-015 KNOB 2 M16 FC

25 1021-029 HEX. SOCKET BOLT 3 M5x14L SUS

26 142-161-16 SPRING WASHER 3 M5 SUS

27 203 000 670 HEX. SOCKET BOLT 2 M8x25L SUS

28 142-163-18 SPRING WASHER 2 M8 SUS

29 200 500 230 DRAIN COVER HANDLE 2 Est. 5 3/4" RESIN 

30 203 000 530 HEX.BOLT 4 M6x25L SUS

31 142-126-19 PLAIN WASHER 4 M6 SUS

32 200 101 180 FRAME (BLACK) 1 SPC

33 200 900 520 ANTI-VIBRATION RUBBER CUSHION 4

34 203 000 130 HEX.BOLT 2 M10x40L    (P=2) SWCH

35 1001-024 SPRING NUT 6 M8 SWCH

36 203 200 070 SPRING NUT 2 M10 SWCH

37 203 000 660 HEX.BOLT w/ SP.WASHER 2 M10x25L  (P=2) SWCH

38 1021-040 IMPELLER SHIM  22.20x0.3t SWCH

39 1021-041 IMPELLER SHIM 22.20x0.6t SWCH

40 1021-042 IMPELLER SHIM 22.20x1.6t SWCH

41 1021-043 IMPELLER SHIM 22.20x2.3t SWCH

ENGINE GX340 1

>>>>> Accessories

200 300 630 MECH SEAL INSERT TOOL Net pricing – not subject to parts discount

NOTE:
Pricing in U.S. currency and subject to change without notice.
No Returns on Electrical Parts

EPT3-100HA/RX/RWA                    
Parts List    ENGINE PUMPS EPT3  SERIES DATE:  FEB 2010



  
M

O
D

EL
 

EPT3-100HA

Parts List    Engine Powered Pumps Control No: Date: 03-18-2005

MODEL

7

1

20
21

22

3

23
24

27
28

25

26

18
2

5
4

6

10 11

10

11

12

13

14

15

16

17

17

19

29

30
31

8

35

33

33

34

35

33

33

32

36

37

77

EPT3-100HA/RX/RWA


	Sheet1

